1. Walking transmission box

No.| Number of part Name of part Quantity ~ No.| Number of part Name of part Quantity
| |2ZT-1-1-1A | Walking Transmission box body 1 26 | GB276-64 Bearing 103 2
2°(2Z¥-1-1-02  |Landwheel shaft right bearing base 1 27 |2ZT-1-1-19-01A | Shaft [l gear !
3 |2Z1-1-1-05 Landwheel shaft bearing base gasket 2 28 |2ZT-1-1-17 Shaft IV left end cover gasket 1
4 |GB276-64 bearing 207 2 29 [2ZT-1-1-16 Shaft [V left end cover 1
5 |2ZT-1-1-04 Landwheel shaft gear 1 30 |GB68-85 Screw M6x16 3
6 |2ZT-1-1-03  |Landwheel shaft 1 31 |2ZT-1-1-26 Shaft [1 bearing base 1
7 |HG4-692-67 | Oil seal PD35x60x12 2 32 |2ZT-1-1-27 Shaft Il bearing base gasket i
8 |2ZT-1-1-06 Landwheel shaft left bearing base 1 33 |GB276-64 Bearing 203 4
9 |GB93-76 Washer 6 38 34 |2ZT-1-1-28-02 | Shaft Il gears 14/16 1
10 | GB5782-86 Bolt M6x20 29 35 |2ZT-1-1-28-01A |Shaft II 1
11]2ZT-4-1-62  |End cap 8 36 |GB894.1:86 Collar 25 . 2
12 |GB894.1-86  |Collar 18 4 37 |2ZT-1-1-28-03A |Shaft II gears 14/31 1
13 |2ZT-1-1-09 Positioner shaft sleeve( I ) 4 38 1GB893.1-86 Collar 40 2
14 |GB1235-76 Model cil seal ring 18x2.4 8 39 [2ZT-1-1-21A Shaft ] right bearing base !
15 |2ZT-1-1-07 Shafts V. V.VLVI 4 - 40 |2ZT-1-1-20 Shaft I right bearing gasket 1
16 | 2ZT-4-1-2-7-7 |Long steel wire pin 4 41 |2ZT-1-1-22-05A |Shaft | sleeve 2
17 | 2ZT-1-1-13-00 |Shaft VI gear combination 1 42 [2ZT-1-1-22-04A |Shaft [ gears 30/32 1
18 [2ZT-1-1-8-00 |Shaft VI gear combination | 43 12ZT-1-1-22-03A | Shaft [ quick slow gears 1
19 |2ZT-1-1-14-00 [Shaft V gear combination 1 44 |GB276-64 Bearing 105 2

20 | 2ZT-1-1-15-00 | Shaft [V gear combination 1 45 |27T-1-1-22-02A |Shaft I bevel gear )

21 |2ZT-1-1-12 Positioner shaft sleeve( 1[) 4 46 |2Z1-1-1-22-01A | Shaft ] !

2217B71-62 Oil ring 22x14 1 47 |GB1235-76 Model 0 oil seal ring 14x2.4 2

23 |Q/ZB220-77  |Screw plug M14x1.5 1 48 [2ZT-1-1-48A Hill distance fork shaft |

24 |GB1235-76 Model 0 oil seal ring 30x3.1 1 49 |2ZT-1-1-49 Hill distance fork 1

25 Shaft III 1 50 |GB308-77 steel balls 8 24°

27T-1-1-18A



No.| Number of part Name of part Quantity  No.| Number of part Name of part Quantity
51 {2ZT-1-1-25 Positioner spring 2 76 |2ZT-1-1-45-00A | Output shaft assembly 1
52 |GB73-85 Screw M10x20 2 77|2ZT-1-1-32-00A | Ctutch cone adhered/rivetted assembly 1

- 53| GB6170-86 Nut M10 2 782ZT-1-1-33-01 | Clutch pulley 1
54 [2ZT-1-1-24  |Main poker fork shaft 1 79 {22T1-1-38 Adjusting shims 2
' 55|2ZT-1-1-23A | Main poker fork 1 80|2ZT1-1-36 Positioning sleeve 1

56 [2ZT-1-1-11 Speed change box front end cover gasket 1 81 |HG4-692-67 Qil seal PD22x40x10 1
57 | 2ZT-1-1-10 Speed change box front end cover 1 82|GB97.1-85 ‘Washer 12 1
58 |GB5782-86  |Bolt M6x16 9 83 |GB93-76 Washer 12 1
59 |GB93-76 ‘Washer 10 1 84 |GB6170-86 Nut M12 1
60 [2ZT-1-1-44 Brake belt fixing shaft 1 85 |2ZT-1-1-35 Clutch pulley end cover gasket I
61 |GB97.1-85 Washer 10 1 86|2ZT-1-1-34 Cluteh pulley-end cover 1
62 |2ZT-1-1-39-00 [Brake belt rivetted assembly 1 87|GB91-86 Pin 2.5x16 1
63 |2ZT-1-1-30-00 | Clutch handle rivetted assembly 1 88 |2ZT-1-1-37 Fork shaft positional plate 1
64 Clutch handel knob 1 89 [2ZT-1-1-22-06A |Collar sleeve 1
65 | GB71-85 Screw M5x10 2 90 [GB1160-79 Qil scale 1
66 |2ZT-1-1-43 Clutch poker pin 2 91|GB1235-76 Model 0 oil seal ring 38x3.5 1
67 |2ZT-1-1-31 Clutch balls pressing plate 1 92 |GB276-64 Bearing 104 3
68 | GB984.1-86 | Collar 45 2 93 |GB893.1-86 Collar 42 1
69 | 2ZT-1-1-4] Clutch bearing base 1
70 [22T-1-1-42 Clutch bearing base gasket 1
7112271-1-1-29 Clutch spring 1
72 |2Z2T-1-1-40 Clutch spring seat 1
73 |HG4-692-67 | Oil seal PD30x55x10 1
74 |GB276-64 Bearing 206 1
75|2ZT-1-1-46 Output bearing base gasket 1



2. Walking transmission box cover

-4
No.i Number of part Name of part Quantity No.| Number of part Name of part Quantity
1 |2ZT-1-147A Transmission box cover gasket 1 26 | GB848-85 ‘Washer 6 2
2 |2ZT-1-1-50A-01 | Transmission box cover 1 27 | GB96-86 ‘Washer 8 2
3 |GB93-76 Washer 8 12 28 | 2ZT-1-6-05B-00 | Position plate welding 1
4 |GB5782-86 Bolts M8x30 3
5 |2ZT-1-1-50-04 Speed change handle 1
6 |2ZT-1-1-50-17 Cover lid gasket {
7 |22T-1-1-50-02 Cover lid 1
8 |GB93-76 Washer 6 5
9 |GB5782-86 Bolts M6x17 5
10 [2ZT-1-1-50-03 Positioning plate 1
11|2ZT-1-1-50-10 | Speed change handle knob 2
12|2ZT-1-1-50A-16 | Separation positioner cover gasket 1
13 |2ZT-1-1-50A-09  |Positioner clutch cover 1
14 |GBB18-85 Machine screw M6x10 4
15 |2ZT-1-1-50A-12 | Positioner shaft 1
16 | GB1096-79 Key 4x10 1
17 | 2ZT-1-1-50A-11-00 | Posiontioner clutch handle weld 1
18 | GB96-85 Washer 6 1
19 |2ZT-1-6-00 Steering handle 1
20| GB5782-86 Bolts M8x22 4
21GB119-86 Pin 4%25 1
22 |27T-1-1-50-05 Rubber washer 1
23 |GB91-86 Pin2x12 4
24|272T-1-8-2 |Rod 1
2512ZT-1-8-1-00 Handle weld 1




3. Power rack

No.f Number of part Name of part Quantity
1 |22T-12:00 | Engine rack 1
2 |27T-1-3 Engine cushion wood 1
3 | GB6170-86 Nut M10 8
4 |GB93-76 ‘Washer 10 8
5 |GB97.1-85 Washer 10 16
6 |GB5782-86 Bolt M10%35 4
7 2zm14 Engine iron pad 2
8 |GB93-76 Washer 12 4
9 |GB5782-86 Bolt M12x25 4
10 | GB5782-86 Bolt M10x45 4
11 |GB5782-86 Bolt M10x125 1




4. Ontput shaft

No.| Number of part Name of part Quantity
| |2ZT-1-1-45-1A Output shaft 1
2 |HG4-692-67 Oil seal W25x40x5 1
3 |2ZT-1-1-45-05A | Outprt shaft bearing box 1
4 |GB276-64 Bearing 104 1
5 |GB893-76 Collar 42 1
6 |2ZT-1-1-45-02A | Separating jaw spring 1
7 ]2ZT-1-1-45-04A | Separating jaw 1
8 |GB276-64 Bearing 107 [
9 |2ZT-1-1-45-06A  |Large bevel gear 1
10 |GB276-64 Bearing 201 1
11{GB894.1-86 Collar 12 1
12|2ZT-1-1-48A Seedling distance fork shaft 1

1312ZT-1-1-51-00 Positioner clutch fork 1

1412ZT-1-1-50A-06 | Extension spring 1
15|2ZT-1-1-50A-07 | Adjusting nut 1
16 |2ZT-1-1-50A-8-00 | Adjusting rod weld |
17|GB848-86 Washer 8 I
18 |GB91-86 Pin 2x12 1
19 [2ZT-1-1-45-03A | Positioner screw 1




5. Paddy wheel

-10-

No.| Number of part Name of part Quantity
1 |22T-1-5-00 Paddy wheel 1
2 |GBY95-85 Washer 20 1
3 |GB93-76 Washer 20 1
4 |GB6170-86 Nut M20 [

-11-



6. Transport rubber-tire wheel

-12-

No.| Number of part Name of part Quantity
1
1 |HG4-232-65 26x2 E soft rim rubber type 1
) 1
2 Fortified 26x2 E type tube 1
3 Hand cart wheel rim 1
4 Nut (for spokes) 40
5 |2ZT-1-7-01A Wheel hub 1
6 Hand cart wheei 8K steel wire spoke | 40
7 Plastic Nut ) 1
8 Nut ( [ )for air valve 1
9 Air valve tubing 1
10 Nut (Il Yfor air valve 1

-13-



7. Traction frame

No.| Number of part r Name of part Quantity
1 |GB91-86 | Pin 3x30 2
2 |22T—2-3 J Seat spring 2
3 f?ZT—2-2-00 Seedling loading seat plate weld 2
4 |GB5782-86 Bolt M6x16 4
5 |GB93-76 Washer 6 4
6 |GB6170-86 Nut M6 | 4
_7 {22T-2-9-00 Seat 1
8 |2zT2-10 | seat plate spring 1
9 |Gb5782-86 | Bolt M8x30 6
10 |GB93-76 | Washer 8 6
_11 |GB6170-86 Nut M8 6
12 | GB95-85 Washer 12 2
13 |GB5782-86 Bolt M10x25 4

14 | GB91-86 Washer 10 4
15 |GB5782-86 Bolt M12x45 4
16 | GB93-76 Washer 12 4
17 |2ZT-2-1-00A Traction frame weld 1
F Steering handle 1

-15-

-14 -



8. Seedling float

-16 -

=17

E Number of part Name of part Quantity m Number of part Name of part Quantity
1 [2ZT7358-3B-1 Plate float 1 28 |2ZT-11 Taaction frame connecting pin z -
2] 27T7358-3-8-00 Hanger chain seat weld 1 29| GB67-85 Screw M8x25 6
3 2ZT-3-4-00 Hanger chain 2 30 | GB97.1-85 ‘Washer 8 6

_4 GB5783-86 Bolt M10x35 |4 31{GB6170--86 Nut M8 6
5] GB93-76 ‘Washer 10 4 32 |GB5783-86 Screw MBx45 12

6 [GB67-85 Screw M6%20 72 33 27T7358-100-01 | Spring 2

7 |GB97.1-85 ‘Washer 6 92 34 | GB95-85 ‘Washer 8 4
8 |GB6710-86 Nut M6 T2 35 | 27T7358-100-02 | Row mark rod 2

9 |GB93-76 ‘Washer 6 72 36 | GB96-85 ‘Washer 8 2
10| 2ZT7358-3-7 Fixing plate 2 37| GB93-87 Washer 8 2
_lI_ GB67-85 Serew M12x50 2 38| GB41-86 Nut M8 4

12 |2ZT-3-1-00A Supporting tail skid weld( 1) 3 39 | 27T7358-100-03 | Ball mark e

13 |27T-3-2-00A Supporting tail skid weld(11) 4

14 | GB93-76 Washer 12 9

15 |GB6170-86 Nut Mi2 2

16 {GB5782-85 Bolt M12x50 T

17 |GBB48-85 ‘Washer 10 2

18(22T-3-9 Elevating rod fixing pin 1

19 |GB91-86 Pin 3.2%35 2

20 |GB848-85 ‘Washer 24 2

21|2ZT7358-3B"5 Rectangular tabe weld 1
EFBM-SG Pin 4x30 4

24 122T-12 Frame connecting pin 2,

26 |GB5783-86 Bolt M8x30 4

“27|GB93-76 Washer 8 14



9. Working transmission box

8
2 b
15_GEn

. 49
5;’5 + “ :'% §,D\“_?/ Q“( - P
{,-o

-18-

No.| Number of part Name of part Quantity No.| Number of part Name of part Quantity
1 |GB5783-86 Bolt M6x12 10 26 |GB97.1-85 ‘Washer 10 2
2 |GB93-76 Washer 6 16 27 |GB93-76 Washer 10 . 2
3 |2ZT-4B-5-1-22 Oil scale 1 28 |GB6170-86 Nut M10 2
4 |2ZT7358-4B-1-1:1 |Box cover weld 1 29|22T7358-4B-1-3 | Box-moving p]-ate(leﬂ) 1
5 |2777358-4B-1-1-5 | Box cover paper gasket 1 30(2ZT7358-4B-1-2 | Box-moving plate paper gasket 2
6 |2Z2T-4B-5-1-21 Gear( [ )bearing base gasket 1 31|ZB71-62 Oil ring 22x14 1
7 |2ZT-4-1-1-8-00 Bevel gear( I )assembly 1 32| Q/ZB 220-77 Screw plug M14x1.5 1
8 |2771-14-00 Safety hood weld 1 33 |2ZT7358-4B-1-1-1 | Transmission box body 1
9 |GB5783-86 Bolt M6x20 4 34|2ZT7358-4B:1-1 | Box-moving plate(right) 1
10 |2ZT-4B-5-1-12 Oil seal 2 35|2Z2T-4-1-1-16 Bearing washer 2
11 |2ZT-4B-5-1-11 Box-moving shaft sleeve 2 36 |GB276-64 Bearing 202 ‘2
12 |GB71-85 Serew M6x16 2 37 |27T-4B-5-1-4 Spiral shaft gear 1
13 | 2ZT-4B-5-1-6A Seedling delivery cam 2 38 |2Z71-4B-5-1-5A Active seedling &elivery cam 2
14|27T7358-4B-1-1-4 | Box-moving shaft 1 39| GB1096-79 Key 5x28 1
15(2Z2T-4-1-1-6 Finger pin press plate 1 40 |2ZT7358-4B-1-1-2 | Spiral shaft 1
16 |2Z2T-4-1-1-7 Finger pin 1 41 | GB1096-79 Key 5x14 3
17 | 2ZT-4B-5-1-8A Sliding sleeve 1 42 | 2ZT-4B-5-1-16A | Collar sleeve 1
18 | GB65-85 Serew M6x30 2 43 |2Z2T4-1-3A Bushing 2
19 |GB119-86 Pin 6x16 2 44 | GB276-64 Bearing 203 3

20 | 2ZT-4B-5-1-3-1-0 |Poker arm riveting (R ) 1 45 |2ZT-4B-5-1-18 Driving shaft gear 1

21 |GB93-76 ‘Washer 8 4 46 |GB894.1-84 Collar 17 2
22 |2ZT-4B-5-1-13 Drive arm shaft sleeve 2 47|2ZT3758-4B1-1-3 | Transmission shaft 1

23| GB5783-86 Bolt M8x25 4 48 |2ZT4-1-1-52 Bevel gear(1[) 1

24 | 2ZT-4B-5-1-2 Box-moving drive arm 2 49 |2ZT-4B-5-1-7A Torsional spring 1
25 GB6170-86 Nut M8 4 50 [2ZT-4B-5-1-23-1-0 | Poker arm riveting (L)

-19-



10. Bevel'gear ( 1) assembly

No.| Number of part Name of part Quantity
1 |2ZT-4-1-1-8-1 Bevel gear( [ ) 1

2 |GB893.1-86 Collar 40 1

3 |GB276-64 Bearing 203 2

4 |2Z2T-4-1-1-8-3 Collar sleeve 2

5 |HG4-692-67 Qil seal SD17x35x10 1

6 |22T-4-1-1-8-2 Bevel gear( [ )bearing base 1

s

-20-



11. Chain case (1)

9%

No.| Number of part Name of part Quantity No.| Number of part Name of part Quantity
| |2ZT-4-1-6-4-00 Hand adjusting screw knob 2 26 |GB119-86 Pin 6x16 1
2 |GB848-85 Washer 8 15 27 |GB5782-86 Bolt M8x40 3
3 |2ZT7358-4B-1-8-1 |Chain case rear cover 1 28 |2ZT-4-1-2-13 Chain case front cover rubber gasket 1
4 |2ZT-4-1-6-5 Washer ©28 2 29 |2ZT-4-1-2-14 Chain case front cover 1
5 {GB93-76 ‘Washer 8 8 30|2ZT7358-4-2-02 | Safety clutch spacer tube 1
6 |GB6170-86 Nut M8 12 31| GB276-64 Bearing 202 1
7 |GR5783-86 Bolt M6x25 4 32|2ZT-4-1-2-2 Upper spring plate 1
8 |GB93-76 ‘Washer 6 17 33 |2ZT-4-1-2-3 Lower spring plate 1
9 |GB97.1-86 Washer 6 4 34 | 2ZT7358-4B-1-2-2 | Safety clutch assembly( I } 1
10 |2ZT7358-4-21 Chain case rear cover paper gaskel 1 35 | GB5783-86 Bolt M6x12 4
11 |GB119-86 Pin 4x10 2 36 | Q/ZB220-77 Screw plug M10x1 1
12 |2ZT-4-1-2-4 Lubrication oil lid 1 37|ZB71-62 Oil ring 18x10 1
13 |22T7358-4B-1-2-1 | Chain case( I ) 1 38 Light motorcycle chain 2
14 |GB1096-79 Key 4x18 2 39|ZB71-62 Qil ring 15x8 2
15 |2ZT7358-4B.1-2.1 |Sprocket wheel shaft weld 1 40| GB5783-86 Bolt M8x35 ) 3
16 | GB276-64 Bearing 302 2 41 |2ZT-4-1-3A Bushing 2
17 |HG4-692-67 Oil seal SD15x35x10 2 42|27T7358-4-16A | Transmission shaft(Il) 1
18 |27T-4-1-2-6 Qil seal base-paper gasket 2 43 | GB6170-86 Nut M8 9,
19 | 2ZT-4-1-5-1 Oil seal base 2 44|GB91-86 Pin 2x20 2
0 |2ZT-4-1-2-8 Pin for spring plates 2
GB5783-86 Bolt M6x16 6
;| GB5782-86 Bolt M6x20 3
2ZY¥7358-4-2-01 Chain case bearing seat 1
27T7358-4-19 Chain case paper gasket 2 .
358-4B-1-3  |Right joint tube weld 1



12. Roller support (right)

No.j Number of part Name of part Quantity
1 |GB5782-86 Bolt M8x20 4
2 |GB93-76 Washer 8 6
3 |2ZT-4B-5-2-4 Paper gasket 1
4 |GB6170-86 Nut M8 2
5 |275-4B-5-2-3 Roller supporting bracket 1
6 |2Z5-4B-5-2-2-1 Roller shaft 1
7 |2254B-5-22-2 _ |Roller 1
8 |GB276-64 Bearing 200 1
9 {GB893.1-86 Collar ring 30 1
10 |GB97.1-85 Washer 8 1
11 |2ZT-4-1-6-2 End cover 1

L

_24 -




13. Chain case( 1)

-26 -

| Numberofpart | I e of part Qu:_im No.| Number of part Name of p.1;1 - QU:HHH}
I [27T4-1-6-4-00 | Hand adjusting screw knob |.3 26| GB5783-56 Bolt M6x12_ - I
2 |GBg48-85 - 15 27[27T4-12-14 Chain case frontcover | |
3 | 8-1 |Chain case rear cover ] 1 28 |2ZT-4- 13 Chain case front cover rubber gasket | I
4 | | Washer @28 2 29 |2ZT7358-4-19 Chain case paper gasket | 2
5 | | Washer 8 9 30| GB119-86 | Pin 6x16 S
6 | GB6170-86 ‘Nur M8 12 31|27ZT4-1-2-3 !Lm\‘cr spring plate o
7 |GB5783-86 :Ho]t M6x25 4 32|27T-4-1-2-2 | Upper spring plate i i _-—]”7
8 |GB93-76 | Washer 6 14 i‘_ZBTI-()E [Oil ring 18x10 _[— I
< B97 | Washer 6 ‘ 4 34 | Q/ZB220. | Screw plug m 4‘» t
10 [2ZT73 -21 | Chain case rear cover paper gasket 1 35 |ZB71-62 Oil ring 15x8 | 2
11 |GBI119-86 ‘Pm 4x10 2 36| I[,Lh?l motorcycle chain - J_] ;
122ZT-4-1-2-4 ‘ Lubrication oil lid 1 37| 2ZT7358-4B-1-4-1 | Safety clutch assembly( 1) 1
13 [2ZT7358.4B-1-4-1_| Chain case(1l) T |G B6170-86 [ Nut Mg e
14 [GB1096-79 |Key 4x18 2 39|GB9I-86  |Pin2x20 | 2
E 2ZT7358-4B-1-2-1 | Sprocket wheel shaft weld 1 -
16/GB276-64 | Bearing 302 2
17 |HG4-692-67 Qil seal SD15x35%10 2
18 | 27T-4-1-2-6 | Oil seal base paper gasket 2
19 127T-4-1-5-1 Qil seal base 2
0127T-4-1-2-8 Pin for spring plates 2
1|GB5783-86 Bolt M6x16 6
2|GB900-76 Bolt GM8-M8x35 2
3 |GB5783-86 Bolt M8x35 4
TJZZT?'}SSJ 9 Positioning tube L
51GB5783-86 Bolt M8x20 | 3




14, Cha‘m'case(i_ll)

Number of part

No.| Number of part

|
|
|
|

29

\[s} | Name of part Quantity ~ Name of part 7 :’»Qum;my
1 |2ZT-4-1-6-4-00 |Hand adjusting screw knob Z 26 |GB5783-86 Bolt M6x12 4

2 |GB848-85 | Washer 8 15 Chain case front cover 1

3 |27T7358-4B-1-8-1 | Chain case rear cover | 1 28 | Chain case front cover rubber gasket 1

4 |2ZT-4-1-6-5 | Washer @ 28 2 29 |2ZT7558-4-19 | Chain case paper gasket | 2

5 [GB93-76 | Washer § - 9 30|GB119-86 Pin6xl6 | 1

6 |GB6170-86 ‘.‘\u: M8 12 31|27T-4-1-2-3 Lower spring blate ‘ 1

7 |GB5783-86 | Bolt M6x25 4 32 |27T-4-1-2-2 Ubpper spring plate 1

8 |GB93-76 | Washer 6 . 14 33 ‘ 2ZT17358-6-2-00 | Elevating mechanism fixing bracket weld ’ 1

9 1GB97.1-86 Washer 6 | 4 34 ‘2[1'—4—5—4 Fastening steel wire 1

10 {2ZT7358-4-21 Chain case rear cover paper gasket 1 35 | GB91-86 Pin 3.2x35 1
11'|GB119-86 | Pin 4x10 . B 2 36 |GB91-86 Pin 3.2x20 - b
122714124 Lubrication oil lid L 37|2ZT4-5-1 Lifting rod 1
13 22T7358-fl£_i__ 1-5-1 | Chain case( 7 1 38 |2ZT7358-6-1 Lifting nut 1
14|GB1096-79 Key 4x18 2 39|GB5783-86 Bolt M8x16 4
1512717358-4B-1-2-1 | Sprocket wheel shaft weld 1 40 |ZB71-62 Oil ring 15x8 B 2
16 |GB276-64 2 41|7B71-62 | Oil ring 18x10 |
17| HG4-692-67 2 421 Q/ZB220-77 Screw plug M10x1 1
1812ZT4-1-2-6 | Oil seal base paper gasket ) 3| GB848-76 Washer 22 |

194 2ZT-4-1-5-1 i()ﬂ base 2. 44 |2ZT7358:4B-1-5-1 | Safety clutch assembly(II1) 1
20127T4-1-2-8 [ Pin for spring plates 2 45| Light motorcycle chain 1
21 |GB5783-86 Bolt M6x16 6 46| GB6170-86 Nut M8 2
13 |GB900-76 Bolt CM8-M8x35 _ | 2 47|GB91-86 Pin 2x20 2

13 |GB5783-86 Bolt M8x35 | 4

4 12ZT7358-4-9 Positioning tube - | 1

5 |GB5783-86 Bolt M820 2



15. Chain case(IV)

.| Number of

—

L g
e a N\

,{ ~ -_.h

et (/9 {’_\

G

s

o

32

33
230 -

8
. 3 22

No. part | Quantity '\m-‘ Number of part Name of part
| 221416400 [Hand adjusting sc EN | ~ pinexie
2 |GB848-85 ; Washer 8 . i - | Bolt M8x40 B - 3
3 .|27T7358-4B-1-8-1 |Chain cas - cover 1 | Chain case front cover rubber gaske
4 {2ZT-4-1-6-5 Washer @ 28 2 2 | Chain case front cover . I
5 |GB93-76 Washer 8 8 3027773584202 | Safety cluich spacer tube 1
6 |GBG6170-86 Nut M8 S 12 31 |GB276-64 i g 202 1
7 |GBs783-86 Bolt M6x25 1 a2 122 1
Washer 6 17 i
7 [Washer 6 4 1
2ZT735¢% I 7_ In case rear cover paper gasket 1
GB119-86 Pin 4x10 - ) 2 ‘
_|Lubrication oil lid 1 \ )
|Chaincase (IV) - . [.ight motorcycle chain \“
|GB1096-7¢ Key 4x18 S 2 | Qil ring 15x8 )
152217358 4B.12-1_| Sprocket wheel shaft weld ] [Bonmsxas
16 |GB276-64 | Bearing 302 2 Bushing )
17 |HG4-692-67 SDI15x35x10 o 2 Transmission \‘Jmﬂl 11D
8 iZZT—-4rl 5 Oil seal base paper gasket 2 ~|NutM8 ) . |
9137T4-1-51 ! base B 2 44 |GB91-86 Pin 2x20 2
20 127T-4-1-2-8 _|Pin for sping plate 2
21 1GB5783-86 Bolt M6x16 ) 6
22 1GB5783-86 | Bolt M6x20 3
23 |2Z17358-4-2-01 Chain case bearing base gasket 1
412ZT7358-4-19 Chain case paper gasket 2
"'7T_7_'i_‘5i‘ 4B-1-6 int tube weld 1_




16. Roller support(left)

-32 -

-
—__Nameofpat  JQuantity
3 4

SR S

i o -

i e
___[Roller supporting bracket

por 2 S . N
(Rollecshaft 0 |
e e T
| Bearing 200 | I
I



17. Sedling gate

=34 -

No/| Number of part ) e

Name of part i |Quantity
!

27T7358-4B-1-9-1 |Seedling

GB68-85 [Serew Max10_ | 3

27T-4-1-9-2-00 \ Seedli ate protective rubber plate(right) 8

1

2 i -

3 |2ZT-4-1-9-3-00 I Seedling gate protective rubber Plill:f_\gfuij_ 8
4

5

GB848-85 [Washer 4

32
GB93-76 ‘V\"&-l&hc!';‘» 32
86 Nut M4 | 32

]
7 |GB6170-8

8 |GB6s-85 [ Serew M10x40 - [
9 |GB34s-85 | Washer 10 | 3
10/2Z1-4B-5-5-3  |Roller sleeve B _lic
11 }27T-4B-5-5-2 | Roller (centralunder seedling box L 1
12|GB93-76 | Washer 10 B ‘
13]GB6170-56 |Nut M10 - L
14|GB97.1-85 |Washers [ 4
15 | Washer 8 e
‘ SL‘IC\;&J 6 o 4




No.| Number of part ‘

18. Satety clutch( 1)(II)

Name of part

Quantity
1 13ZT7"FS.‘%_—48-1-2-2—] | Transmission shaft( 1 ) 1
2 [GB894.1-86 | Collar ring 16 4
_3 |2ZT7358-4-2-4-03 ,‘Sulc[} clutch washer 2
4 [27T-4-1-5-2-1A-00 |D['\\‘t‘ﬂ sprocket weld(left) 1
5 |2Z2T-4-1-5-2-2 | Safety clutch jaw(left) | 1 i
6 |2ZT4-1- <] ‘Sufc[) clutch spring ‘ 2
7 [22T-4-1-2-7-6 |S;fs(3' clutch spring seat | 2
8 [22T-4-1-2-7-8 [ 20 spring hood. | 2
9 |2ZT7358-4B-1-4-1-1 ‘Tmnsmis‘sion shaft( Il ) 1
10 37T—-—L—I_:'l—?f.'%Af()() # Driven sprocket \aﬁs;ld(righl) 1 B
11)22T4-1-2-7-4 IS;I{'L‘!_\; clutch jaw(right) 1

-36-




19. Safety clutch(IID(IV)

_38-

No.| " Number of part -‘ 77_-\‘:1&7[_1._:51 j‘)}ﬂl\
_1[GB894.186  |Co I
2 [27T7358-4-2-4.03_|s: _ 2

°n sprocket u-cggl}liﬁ%i ] 1

lutch jaw(left)

‘ransmission shaft( I ) o |

| ©20 spring hood 2

Sa

clutch spri

27T4-1-2-74 | Safety ctutch jaw(right) ] 1
2ZT4-1-2-7- i.:\ﬂ’ﬁj"})r}\ 1 sprocket weld(right) I

11 22??358‘413}—1; | Transmission shaft( )

it R

-390



20. Separating and transplanting mechanism(left)

41 -

]
-40 -
\Io.l Number of part Name of part Quantity No.| Number of part Name of part Quantity
1{22T4-21 Transplanter arm (left) 1 26 | GB6170-86 Nut M8 4
2 |27T-4-2-10 Guide sleeve 1 27| 2ZT-4-1-6-2 End cover 3
3 |27T4-2-9 Cushion rubber shim 1 28 | 2ZT-4-1-6-7 QOil seal 15x30x8 3
4 |27T4-2.8 Nut 1 29|27T-4-1-66 Rocker arm shaft 1
5 [2ZT-4-2-6 Poker fork (left) 1 30| GB5782-86 Bolt M8x28§ 1
6 127T-4-2-4 Seedling pusher spring 1 31|2ZT-4-2-18 Crank (left) i
LEZT-4—2—7 Directional piece 1 32| GB96-85 Washer 8 I
8 |2ZT-4-2-3 Oil resistant rubber gasket 1 33 |272T-4-1-6-3 Rocker arm 1
9 |2Z2T-4-2-5 Transplanter arm cover (left) 1 34|27ZT-4-3 Split shim I group
10|GB848-86 Washer 6 6 35[2ZT4-2-19 Connecting rod shaft 1
11 |GB93-76 Washer 6 6 36 |2ZT-4-2-15-00 Seedling pusher weld 1
12 |GB818-85 Screw M6x20 5 37| GB91-86 Pin 2.5x18 1
13]2ZT-4-1-2-4 Qil hole lid 1 382Z2T4-2-13 Dirt-preventive oil seal 1
14 EZZT—4-2-16 Separating needle 1 39|2ZT-4-2-12 Skeleton oil seal 1
15 l22T—4-2-l 1 Pressure cover 1 40 [2ZT-4-2-14 Protective hood 1
16 |GB848-85 Washer 5 2 41 | GB3452.1-82 Model 0 oil seal ring 6.9x1.5 2
17| GB93-76 Washer 5 2 '
18 |GB818-85 Screw M5x20 2
19|2ZT-4-2-17 Pin shaft 1
20 |GB6170-86 Nut M6 1
21 |GB1096-79 Key 4x10 1
22|2ZT4-2-2 Seedling pushing cam 1
23 |GB276-64 Bearing 200 5
24 |GB893.1-86 Collar ring 30 6
5 |GB93-76 Washer § | 5



21. Separating and transplanting mechanism(right)

7

42 -
lo.| Number of part Name of part Quantity  No.| - Number of part Name of part Quantity
1 |2ZT-4-41 Transplanter arm (right) 1 26 | GB6170-86 Nut M8 4
2 |2ZT-4-2-10 Guide sleave 1 27| 2Z2T-4-1-6-2 End cover 3
3 [2ZT-4-2-9 Cushion rubber shim 1 28 |2ZT-4-1-6-7 Qil seal 15%30%8 3
4 12ZT-4-2-8 Nut 1 29|27T-4-1-6-6 Rocker arm shaft 1
5 |22T-4-4-3 Poker fork (right) 1 30| GB5782-86 Bolt M8x28 1
6 |2ZT-4-2-4 Seedling pusher spring 1 31 [27ZT-4-4-4 Crank (right) 1
7 |2ZT4-2-7 Directional piece 1 32| GB96-85 Washer 8 1
8 |27T-4-2-3 Oil resistant rubber gasket 1 33:272T-4-1-6-3 Rocker arm 1
9 [2ZT-4-4-2 Transplanter arm cover (right) 1 34|2ZT4-3 Split shim _ lgroup
10 | GB848-86 Washer 6 6 35|272T4-2-19 Connecting rod shaft 1
11 |GB93-76 Washer 6 6 36 [2ZT-4-2-15-00 Seedling pusher weld 1
12 |GB818-85 Screw M6%20 5 37 | GB91-86 Pin 2.5x18 1
[3|2ZT-4-1-24 Oil hole lid 1 38 |27T4-2-13 Dirt-preventive oil seal 1
14 |2ZT4-2-16 Separating needle 1 39 |2Z2T-4-2-12 Skeleton oil seal 1
15 {22T-4-2-11 Pressure cover 1 40 |2Z2T-4-2-14 Protective hood 1
16 |GB848-85 Washer 5 2 411GB3452.1-82 Model 0 oil seal ring 6.9%1.5 2
17|GB93-76 Washer 5 2
18 [GB818-85 Screw M5x20 2
19 |2ZT-4-2-17 Pin shaft 1
20 |GB6170-86 Nut M6 1
21 |GB1096-79 Key 4x10 1
22 [277T-4-2-2 Seedling pushing cam 1
23 |GB276-64 Bearing 200 5
24 1GB893.1-86 Collar ring 30 6
15 | GB93-76 ‘Washer 8 5

-43-



22. Seedling box

/8,
lo.] Number of part Name of part Quantity
| | 2ZT7538-4B-2 Seedling box assembly 1
2 |2ZT738-4B-2-3 Lower girder 1
3 |2ZT7358-4B-2.2 Guide rail weld(side) 2
4 |GB68-85 Serew M6x25 6
5 |2ZT7358-4B-2.3 Guide rail weld (center) 1
6 |GB848-85 Washer 6 10
7 |GB93-76 Washer 6 26
3 |GB6170-86 Nut M6 26
9 |2ZT-4B-4-6 Driving arm connecting plate 2
0|GB882-86 Pin shaft B8x65 2
|1 |GB96-85 ‘Washer 8 4
12 /GB91-86 Pin 3.2x20 2
3|GB5782-82 Bolt M6x22 4
14]|27T-4B-4-4-00 . |Seedling pressing rod trunnion weld 9
15 |GB845-85 Self tap screw $T4.8x25-CH 18
16 27T-4-6-5 Partition plate head 9
712217358-4B-2.5 | Seedling pressing rod weld 3
8 |2ZT-4B-4-5 | Seedling pressing rod spring

-45-



23. Longitudinal seedling delivering assembly( I )

-46-

No.| Number of part Name of part Quantity No.| Number of part Name of part Quantity
1 |2ZT-4B-4-7-1 Seedling delivery rolier axle bracket( I ) 4 26 | GB68-85 Serew M6x18 10
2 |2ZT-4B-4-7-5 Adjusting screw rod 5 27 2ZT-4B-5-1-3-DI Rod 1

3 |GB6170-86 | Nut M5 5 i B
4 |GB91-86 Pin 2.5x16 14

5 1GB97.1-85 ‘Washer 10 14

6 |2Z2T-4B-4-7-9-2 Belt pulley plug head 16

7 |22T7358-4B-2-1-1-1 | Belt pulley connecting tube 8

8 |GB91-86 Pin 3.2x24 8

9 |2ZT7358-4B-2:1-3 Seedling delivery belt 4

10 | 2ZT-4-6-17-9 Seedling delivery roller 1

11{GB97.1-85 Washer 6 1. .

12 |2ZT-4B-4-7-7 Big torsional spring( I ) 1

13 |22T-4B-4-7-6A-00 _| Ratehet pedestal welded riveted assmbly( 1) 1

14|27T-4B-4-7-17-8 | Torsional spring( 1) 2

15|2ZT-4B-4-7-17-4 Ratchet 2

16 |GB848-85 Washer 6 2

17|GB91-86 Pin 1.6x12 2

18 [2ZT-4-6-17-5 Ratchet wheel 1

19 [2ZT4-6-17-12 Steel wire p.n 1

20|GB91-8s  * Pin 2x12 1

21[22T-4B-4-7-10 Seedling delivery roller axle bracke{ I ) 1

22 |27T7358-4B-2-1-1 | Longitudinal seedling delivery axle( ] ) o |

23|22T7358-4B-21-2 | Longitudinal seedling delivery axle(I) 1

24 |GB6170-86 Nut M6 10

25 |GB93-76 Washer 6 10

'

=Y

~
1



24. Longitudinal seedling delivering assembly( 11 )

-48 -

Jo.| Number of part Name of part . Quantity No. Number of part & Name of part Quantity
1 |2ZT-4B-4-7-1 Seedling delivery roller axle bracket( I ) 1 26 |GB68-86 Serew M6x18 . |10
2 |2ZT-4B-4-7-5 Adjusting screw rod 5 27 |2ZT-4B-5-1-3-01 |Rod 1
3 |GB6170-86 Nut M5 5

4 |GB91-86 Pin 2.5x16 14

5 |GB97.1-85 Washer 10 14

6 (2ZT-4B-4-7-9-2 Belt pulley plug head 16

7 |2ZT7358-4B-2-1-1-1 | Belt pulley connecting tube 8

8 |GB91-86 Pin 3.2x24 8

9 |22T7358-4B-2-1-3 Seedling delivery belt 4

10 {2ZT-4B-4-4-7-10 Seedling delivery roller axle bracket(IT) 4

111GB91-86 Pin 1.6%12 Z

12|GB848-85 ‘Washer 6 2

1312ZT-4-6-17-4 Ratchet 2

1412ZT-4B-4-8-3 Torsional spring( 1 2

15|22T4-6-17-12 Steel wire pin 1

16 |22T-4-6-17-5 Ratchet wheel 1

17| 22T-4-6-17-9 Seedling delivery roller 1
18 |GB97.1-85 Washer 6 . 1

19|GB91-86 Pin 2x12 i 1
20 |2ZT-4B-4-8-1A-00 | Ratchet pedestal welded riveted assmbly(I1) 1

)1 |27T-4B4-8-2 Big torsional spring 1

)2(2ZT7358-4B:2+1-1 | Longitudinal seedling delivery axle( 1) 1

3|2ZT7358-4B-2-1-2 | Longitudinal seedling delivery axle(II) 1

4|GB6170-86 Nut M6 10

5| GB93-76 Washer 6 10

-49 .



25. Supporting tube

q -.-‘\“‘ .

MW \Xﬁ&\k\l\&l\i&\

i\\

\\\\\\\\

\\\\\y
\ I -“m-\--n T o

WA
A 'ﬂ.\\\s‘lﬂ»\b&“\;\“\}\

é

3 ] 6 1 23 8117 10
/J‘ <
— adl N Ry
£0) ﬁz \\¥ o Sy —— AR
! L%, )
(o).
/o
: ,ﬁ—‘ IR TRTETR W S
==
-50-
{o., Number of part Name of part Quantity
1 |2ZT-4B-2-1-0 Supporting arm bent tube welb (right) 1
2 |272T-4-9-2 Rubber gasket 4
3 |2ZT-4B-1-6A Roller support 2
. 4 |2Z2T4B-1-7 “U*” bolt 4
5 |2ZT-2-2-0 Supprting arm straight tube weld 1
- 6 |22T4-9-1-1 Tube support 1
17 |GB5783-86 Bolt M6x25 6
8 |GB859-1987 ‘Washer 6 16
9 |GB6170-86 Nut M6 6
10 |2ZT-4B-2-1-0 Supporting arm bent tube weld (left) 1
11 |GB5782-86 Bolt M8x45 2
112 |Gn93-87 Washer shim 8 18
113 |GNB59-1987 Washer 8 14
14 |GB6170-86 ‘Washer M8 14
15|2ZT-4B-1-5 Shaft siceve 2
16 |2ZT-4B-1-4 Boller 2
17 |2ZT-4B-1-3 Pin Shaft 2
18(22T48-1-2 Sleeve 2
19 {2ZT4B-1-1 “L” plate 2
20 |GB5783-86 Bolt M8x20 2
21 [22T-4B-3 Supporting arm rubber 1
2 |GB5783-86 Bolt M6x20 10
22 |GB93-87 Washer shim 6 4
23 |GB91-86 Pin 2x14 2
)4 |2ZT-4B-1-8 Upper roller guide rod 2
5 |GB91-86 Pin 3x20 4

-51-



26. Tail wheel

Y.T Number of part

Name of part

Quantity

2ZT-5-1-00 Tail wheel support weld 1
2ZT-13 Tail wheel pin 1
GB6170-86 Nut M14 1
GB93-76 Washer 14 1
5 [2ZT1-5-3 Tail wheel bushing 2
) |2ZT-5-4A Tail wheel axie bushing 1
' |GB5782-86 Bolt M14x90 1
2ZT-5-2-00A Tail wheel combination 1
2ZT-5-5 Tail wheel cushion pad 1

-53_

.



27. Universal joint assembly

5., Number of part Name of part Quantity
1 |2ZT-6-1 Universal joint( 1 ) 1
2 |GB91-86 Pin 2x16 3
3 |GB882-86 Pin shaft B6x35 3
4 |GB97.1-85 ‘Washer 6 3
5 |2ZT-6-5 Universal joint square block 2
6 |GB91-86 Pin 3x20 3
7 |GB882-86 Pin shaft B8x48 3
% |GB97.1-86 ‘Whsher 8 3
9 [2ZT-6-2 Square shaft 1
10 |2ZT-6B-1-0 Square circular shaftweld 1
11 |2ZT-6-4 Universal joint( Il } 2

7 |GB863.1-86 Rivet §x48 1

= 88

.54 -



28. Earth bank crosser

No.| Number of part Name of part Quantity
I |27T-8-1-5 _|Foot pedal 1
2 |27T-8-1-4 Pedal arm 1
3 [2ZT-8-1-3 Hang up hook 2
4 127271-8-1-2 Limit block 1
5 |2ZT-8-1-1 Pedal arm shaft 1
6 {2ZT-8-2 Bank crosser right trestle 1
7 {2ZT-8-3 Bank crosser left trestle 1
8§ [271-8-4 Collar 1

=57,



29. Hand throttle switch assembly

-58-

No.| Number of part Name of part Quantity
1 2Z71-9-001 Bolt M6x16 1
2 27719002 Hand throttle cover 1
3 2ZT-9-003 Plate spring 1
4 27T-9-004 Throttle switch 1
5 2ZT-9-005 Anti-friction washer 1
6 2ZT-9-006 Throttle rod 1
7 2Z19-007 Throttle base bracket 1
8 GB5781-2000 Bolt M6x20 2
9 | GB/T6170-2000 Nut M6 2

-59.-



30. Belt cover assembly

No.| Number of part Name of part Quantity
1 |2ZT-10-3-00A Belt cover support( Il ) 1
_2 [2ZT-10-1-D0A Belt cover 1
3 1GB93-87 Washer 6 4
4 |GB859-1987 Washer 6 4
5 |GB5783-86 Belt M6x20 4

-61 -

-60-




31. Accompanying tools

-62 -














































































